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Development of the cesium selective adsorbent

Makita, Yoji
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The acid treatment sample of the sintered material was obtained by heating a
mixture of rubidium carbonate and niobium oxide at 500 or 600 degrees C. The distribution
coefficient of cesium on the acid treatment sample was higher than those of other alkali metal ion.
This result indicates that the sample have high affinity toward cesium ion. The distribution
coefficient was increased by replacing about 10 % of niobium oxide with zirconium oxide in the
mixture. These samples adsorbed about 90 % of cesium from seawater diluted 2 times. On the other

hand, the column chromatography using the diluted sea water contaminating 1ppm-Cs didn’ t show good
breakthrough curve of cesium.
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